Compression Test - Concrete Cubes SET

Report No. 205
Report Date 02/11/2009
Client Name CMW Tamworth
Scheme Name Soothill Landfill Date Taken 17/04/199
Material Group Concrete Date Received 17/04/199
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Not Known
Quarry Not Known
Dimensions mm

Lab No Site No Date Cast DateTested Age B W H Weight g Density kg/m3 Load kN  Strength MN/M2

10212 17/04/1997

10268 19/04/1997  23/04/1997 7 150 150 150 8123 2.406 1111 493

10269 19/04/1997 7 150 150 150 8123 2.406 1222 54.3

10270 19/04/1997 28 150 150 150 8211 2432 1122 49.8

10271 19/04/1997 28 150 150 150 8122 2.406 1111 493

10272 19/04/1997 7 150 150 150 8444 2.501 877 38.9

10273 19/04/1997 7 150 150 150 8333 2.469 899 39.9

10274 19/04/1997 28 150 150 150 8766 2.597 877 38.9

10275 19/04/1997 28 150 150 150 8345 2472 877 38.9

10298 23/04/199% 7

10299 23/04/199% 7

10300 23/04/199% 28

10301 23/04/1997  23/04/1997 28 150 150 150 8365 2.478 1185 52.6

Glen Johnson



Compression Test - Concrete Cubes SET
Report No. 205
Report Date 02/11/2009
Client Name A D Bly Civil Engineering
Scheme Name Temporary Scheme Date Taken 26/04/199
Material Group Concrete Date Received 26/04/199
Material Type Ordinary Portland Mix
Material Name 20/10 OPC
Specification 20/10 OPC
Testname Compressive Strength of Cube
Source Tarmac
Quarry Dene
10312 Dimensions mm

Lab No Site No Date Cast DateTested Age B W H Weight g Density kg/m3 Load kN  Strength MN/M2

10312 26/04/1997  03/05/1997 7

10313 26/04/1997  03/05/1997 7

10314 26/04/1997  03/05/1997 7

10315 26/04/1997  24/05/1997 28

10316 26/04/1997  24/05/1997 28

10317 26/04/1997  24/05/1997 28

10318 19/04/1997  26/04/1997 7

10319 19/04/1997  26/04/1997 7

10320 19/04/1997  26/04/1997 7

10321 19/04/1997  17/05/1997 28

10322 19/04/1997  17/05/1997 28

10323 19/04/1997  17/05/1997 28

10324 19/04/1997  26/04/1997 7

10325 19/04/1997  26/04/1997 7



